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ITEM PART No. QTY. DESCRIPTION

1 D1280 MOTOR COVER

2 D1272/C MOTOR COWL

3 SBI7087 BLACK RIVET

4 C4090/GH MOTOR MOUNTING PLATE
5 AYM4026 MOTOR

6 A1123 BASE CASTING

7 AYH1817 HANDLE ASSEMBLY

8 - M8x30 HEX BOLT, SPRING WASHER AND NUT
9 SBI7080 6mm 'P' CLIP

10 A1657 WHEEL AXLE - 325mm LONG
11 - M6 PANHEAD TAPTITE SCREW
12 D1123 200mm WHEEL - BLACK

13 SBI3005/A STARLOCK CAP

14 - M8 SHAKEPROOF WASHER
15 A1377 CRANKED EYEBOLT

16 - M6 NUT

17 A1151 SPRING LOCATOR

18 A1159 BELT ADJUSTING SPRING
19 - M8x45 HEX HD SET
20 - M6 WASHER
21 SBI7039 DRIVE BELT

450 CENTREFLEX DRIVE BOARD

Q/R BUFFER RING - 1400mm

M20 HALF NUT

M20 SHAKEPROOF WASHER

156mm DRIVE PULLEY ASSEMBLY

CENTRE FEED PULLEY BOLT

SELOCK PIN

M6x12 HEX HEAD TAPTITE SCREW

SPR 450 BRUSH COVER

WASHER (30x9x2.5)

M6x12 BLACK POZIDRIVE PANHEAD SCREW
M8x20 COUNTERSUNK HEAD SOCKET SCREW
MOTOR PULLEY 24mm THREADED

M8 BINX NUT

M8 PLAIN WASHER

MOTOR STUD SPRING

M8 FULL NUT

MOTOR STUD

REPLACEMENT CABLE PACK

WHEN ORDERING PLEASE QUOTE PART No. AND PART DESCRIPTION

VICTOR 2015 RANGE

CONTRACTOR 450 STANDARD SPEED c/w DRIVE BOARD

VR-C450S
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